SPORTON LAB.

FCC RF Test Report

Report No. : FG731002-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d& Mode Auto Sweep

Date: 17.APR 2017 10.57:16

Date: 17.APR 2017 11:27.08

SGL Count 10/10
@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10d -10d
[ SPURIOUS_LINE_ABS, | SPURIOUS_LINE_ABS_
-20 -20
-0 d 30 d
j -50 dam
-60 d -60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc |___PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequenc |___PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 338.06347 M -37.70 dém -24.70 d8 30.000 MHz 1.000 GHz 1.000 MHz ©44.,98001 MHz -38.61 dém -25.61 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.81263 G -38.04 dBm -25.04 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.72106 GHz -39.38 dBm -26.38 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.14330 Gl -37.63 dem -24.63 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.67163 GHz -37.76 dem -24.76 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.53830 GHz -34.46 dBm -21.46 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.71829 GHz -32,68 dBm -19.68 d8
7.000 GHz 13.600 GHz 1.000 MHz 10.70729 GHz -36.22 dem -23.22 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.46465 GHz -35.85 dem -22,85 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.26976 GHz -32.92 dBm -19.92 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.29922 GHz -32.79 dm -19.79 d8
i i
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

Date: 17.APR 2017 10.58:33

Date: 17.APR 2017 11:28.02

SGL Count 10/10
@1 Max @1 Max
20 dbHL qheck PARS 20 dbHL qheck PARS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
od od
-10 d -10 d
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 -20
-0 d -0 d
-50 dam: -50 d&m
-60 d -60 d
-70 d -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz -38.59 dém -25.59 d8 30.000 MHz 1.000 GHz 1.000 MHz 728.77811 MHz -37.93 dém -24.93 d8
1.000 GHz 1.845 GHz 1.000 MHz -39.69 dBm -26.69 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.52385 GHz -39.68 dBm -26.68 d8
1.015 GHz 3.000 GHz 1,000 MHz -37.43 dém 1.015 GHz 3.000 GHz 1,000 MHz 2.91341 GHz -37.21 dem -24,21 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.65620 GHz -33.86 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.94876 GHz -33.79 dm -20.79 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.86345 GHz -35.20 dem 7 7.000 GHz 13.600 GHz 1.000 MHz 11.06225 GHz ~36.16 dem -23.18 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.37621 GHz -33.45 dim -20.45 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.27958 GHz -32.76 dm -19.78 d8
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Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

Spectrum

SGL Count 10/10

Ref Level 24.50 dam

Offset 14.50 dB Mode Auto Sweep

Date: 17.APR 2017 10.58.:50

Date: 17.APR 2017 11:30:43

SGL Count 10/10
@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10 d
| SPURIOUS_LINE_ABS_ _LINE_ABS_
-20
a0d -30d
-50 dBm - -50
-60 d 60 d
-70 d -70 di
Start 30,0 MHz 48006 pts Stop 19.1 GHz Start 30,0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelovw | RangeUp | RBW 1 | __Powerabs | ALimit | Rangelovw | RangeUp | RBW 1 | __PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 439.37781 MHz -38.20 dém -25.20 d8 30.000 MHz 1.000 GHz 1.000 MHz 850.06247 MHz -38.17 dém -25.17 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.82494 GHz ~38.99 dBm -25.99 de 1.000 GHz 1.845 GHz 1.000 MHz 1.21473 GHz -38.78 dBm -25.78 d8
1.015 GHz 3.000 GHz 1,000 MHz 2.70987 GHz -37.68 dBm -24.68 d8 1.015 GHz 3.000 GHz 1,000 MHz 2.76302 GHz -35.98 dBm -22,98 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.75328 GHz -33.68 dBm -20.68 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.37133 GHz -34.79 dm -21,79 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.37697 GHz -36.28 dém -23.28 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.27060 GHz -35.50 dem -22.50 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.24147 GHz -32.12 dBm -19.12 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.27290 GHz -32.41 dBm -19.41 d8
i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG731002-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

20 dbiPiJhack
Line _$PURIOUS_} INE_ABS, PAES

10

od

LINE_ABS_

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

(01 Max

20 dbHPL qheck pARS
Line _$PURIOUS_| INE_ABS, PAES

10

od

LINE_ABS_

Date: 17.APR 2017 11:56.00

S5 -30
’ 50 dam -
50 dBm—
60 d
-60 di
70 d
70 d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 1.000 GHz 1.000 MHz 664.79010 MHz -38.43 dBm -25.43 dB
30.000 MHz 820,000 MHz 1.000 MHz 793.74563 MHz -38.88 dém -25.88 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.63153 GHz -37.92 dém
855,000 MHz 1.000 GHz 1.000 MHz 976.70290 MHz -37.53 dém -24,53 de 1.915 GHz 3.000 GHz 1.000 MHz 2.65752 GHz -36.62 dém
1.000 GHz 3.000 GHz 1.000 MHz 244644 GHz -38.44 dém -25.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.17985 GHz -33.79 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.34333 GHz -34,93 dém -21.93 dé 7.000 GHz 13.600 GHz | 1.000 MHz 10.60358 GHz -36.12 dém
7.000 GHz 9.000 GHz 1.000 MHz 8.93038 GHz -23.72 dB 13.600 GHz 19.100 GHz 1.000 MHz 17.30182 GHz -33.11 dém
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Date: 17.APR 2017 11:50:51

Middle Channel

Middle Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d&

SGL Count 10/10

Mode Auto Sweep

@1 Max

20 dbiPiJhack
Line _$PURIOUS_} INE_ABS, PAES

10

0

_LINE_ABS_

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

20 dbHPL qheck PARS
Line _$PURIOUS_| INE_ABS, PAES

10

od

-10 di

LINE_ABS_

Date: 17.APR 2017 11:57.16

60 d
-60 di
70 d
-70d E—
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |__Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 437.52354 MHz -38.10 dBm -25.10 dB
30.000 MHz 820,000 MHz 1.000 MHz 641.35182 MHz -38.57 dém -25,57 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.61844 GHz -39.62 dém -26.62 de
855,000 MHz 1.000 GHz 1.000 MHz 965.97826 MHz -38.47 dém -25.47 dB. 1.915 GHz 3.000 GHz 1.000 MHz 2.84358 GHz -37.99 dém -24,99 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2,43459 GHz -38.27 dém -25.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.29134 GHz -33.89 dBm -20.89 de
3.000 GHz 7.000 GHz 1.000 MHz 6.79628 GHz 34,23 dem -21.23d8 7.000 GHz 13.600 GHz | 1.000 MHz 13.55451 GHz ~36.10 dém -23.10d8
7.000 GHz 9.000 GHz 1.000 MHz 8.00100 GHz -36.81 dBm -23.81 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.30354 GHz -32.63 dém -19.63 dB.
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Date: 17.APR 2017 11:52.07

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d&

SGL Count 10/10

Mode Auto Sweep

(@1 Max
20 dbiPiJhack

Line _$PURIOUS_} INE_ABS, PABS
10d
0

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

20 dbHPiL qheck
Line _$PURIOUS_| INE_ABS,

10

od

Date: 17.APR 2017 11:58:33

LINE_ABS. _LINE_ABS_
46a -30
mm"" ‘ I' ' I I“‘ " I -50 d&ml
50 dBm
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc; Power Abs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 803.43078 MHz -37.97 dBm -24.97 dB
30.000 MHz 820,000 MHz 1,000 MHz 366.17441 MHz ~38.42 dém -25.42 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.06229 GHz -38.87 dém 25,87 d
855.000 MHz 1.000 GHz 1.000 MHz 882.78986 MHz -38.84 dBm -25.84 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.71665 GHz -37.07 dém -24.07 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.65904 GHz -37.78 dém -24,78 d8 3.000 GHz 7.000 GH2 1.000 MHz 6.64379 GHz 34,07 dBm -21.07 d
3.000 GHz 7.000 GHz 1.000 MHz 6.67329 GHz -34.62 dem -21.62 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12,84553 GH2 -34.69 dem -21.69 d&
7,000 GHz 9.000 GHz 1.000 MHz 7.32633 GHz -35.66 dBm -22.66 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.93492 GHz -33.51 dém -20.51 dB
L )i J L] )4 J ) e
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saronis. FCC RF Test Report

Report No. : FG731002-01A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096 0.0072
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0418 0.0275
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0442 0.0048
0 Normal Voltage 0.0036 0.0335
110 Normal Voltage 0.0012 0.0143 PASS
-20 Normal Voltage 0.0048 0.0359
-30 Normal Voltage 0.0359 0.0072
20 Maximum Voltage 0.0072 0.0024
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0048 0.0299
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel GS(?;A;I?A(;O (Eggll\zﬂt?ggs 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005 0.0005
40 Normal Voltage 0.0005 0.0021
30 Normal Voltage 0.0106 0.0218
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0021 0.0255
0 Normal Voltage 0.0005 0.0037
110 Normal Voltage 0.0133 0.0043 PASS
-20 Normal Voltage 0.0016 0.0245
-30 Normal Voltage 0.0005 0.0016
20 Maximum Voltage 0.0144 0.0032
20 Normal Voltage 0.0000 0.0223
20 Battery End Point 0.0011 0.0011
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON International (ShenzZhen) INC.
TEL : 86-755-8637-9589
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saronis. FCC RF Test Report

Report No. : FG731002-01A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0012
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0179
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0096 PASS
-20 Normal Voltage 0.0239
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0215
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0037
30 Normal Voltage 0.0245
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0213
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0207 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0202
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON International (ShenzZhen) INC.
TEL : 86-755-8637-9589
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= as. FCC RF Test Report Report No. : FG731002-01A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 27.67 0.5848 14.35 0.0272
GSM850
Middle GSM 27.79 0.6012 13.95 0.0248
Highest 28.02 0.6339 15.22 0.0333
Lowest 23.08 0.2032 9.27 0.0085
GSM850
Middle 22.73 0.1875 9.13 0.0082
EDGE class 8
Highest 22.26 0.1683 9.50 0.0089
Lowest 17.17 0.0521 4.33 0.0027
WCDMA Band V
Middle 17.66 0.0583 4.36 0.0027
RMC 12.2Kbps
Highest 18.41 0.0693 6.23 0.0042
Limit ERP < 7W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 28.51 0.7096 28.48 0.7047
GSM1900
Middle GSM 28.06 0.6397 28.05 0.6383
Highest 26.77 0.4753 26.95 0.4955
Lowest 25.87 0.3864 26.01 0.3990
GSM1900
Middle 24.81 0.3027 25.01 0.3170
EDGE class 8
Highest 23.27 0.2123 23.82 0.2410
Lowest 23.41 0.2193 23.43 0.2203
WCDMA Band I
Middle 22.64 0.1837 22.69 0.1858
RMC 12.2Kbps
Highest 21.47 0.1403 21.70 0.1479
Limit EIRP < 2W Result PASS
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saronis. FCC RF Test Report

Report No. : FG731002-01A

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -62.71 -13 -49.71 -68.27 -67.12 2.84 9.40 H
2509.2 -58.17 -13 -45.17 -68.59 -62.92 3.7 10.60 H
3345.6 -65.97 -13 -52.97 -80.73 -72.05 4.37 12.60 H
Middle 4182 -49.41 -13 -36.41 -66.98 -55.01 4.85 12.60 H
1672.8 -70.14 -13 -57.14 -74.85 -74.55 2.84 9.40 V
2509.2 -56.78 -13 -43.78 -66.61 -61.53 3.70 10.60 V
3345.6 -65.72 -13 -52.72 -79.29 -71.80 4.37 12.60 V
4182 -52.87 -13 -39.87 -70.58 -58.47 4.85 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -68.59 -13 -55.59 -74.15 -73.00 2.84 9.40 H
2509.2 -67.91 -13 -54.91 -78.33 -72.66 3.7 10.60 H
Middle 3345.6 -66.06 -13 -53.06 -80.82 -72.14 4.37 12.60 H
1672.8 -72.23 -13 -59.23 -76.94 -76.64 2.84 9.40 V
2509.2 -68.39 -13 -55.39 -78.22 -73.14 3.70 10.60 V
3345.6 -67.37 -13 -54.37 -80.94 -73.45 4.37 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON International (ShenzZhen) INC.
TEL : 86-755-8637-9589
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saronis. FCC RF Test Report

Report No. : FG731002-01A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -48.06 -13 -35.06 -67.67 -55.81 4.85 12.60 H
5640 -39.12 -13 -26.12 -62.37 -46.64 5.58 13.10 H
7520 -55.00 -13 -42.00 -78.52 -59.74 6.56 11.30 H
Middle 9400 -42.86 -13 -29.86 -70.90 -47.29 7.47 11.90 H
3760 -59.33 -13 -46.33 -79.72 -67.08 4.85 12.6 V
5640 -42.95 -13 -29.95 -67 -50.47 5.58 13.1 V
7520 -56.74 -13 -43.74 -80.28 -61.48 6.56 11.3 V
9400 -44.15 -13 -31.15 -71.9 -48.58 7.47 11.9 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -56.89 -13 -43.89 -76.50 -64.64 4.85 12.60 H
5640 -49.10 -13 -36.10 -72.55 -56.62 5.58 13.10 H
Middle 7520 -58.30 -13 -45.30 -81.82 -63.04 6.56 11.30 H
3760 -59.22 -13 -46.22 -79.61 -66.97 4.85 12.60 V
5640 -56.02 -13 -43.02 -80.07 -63.54 5.58 13.10 V
7520 -57.78 -13 -44.78 -81.32 -62.52 6.56 11.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG731002-01A

WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -71.17 -13 -58.17 -76.73 -75.58 2.84 9.40 H
2509.2 -64.83 -13 -51.83 -75.25 -69.58 3.7 10.60 H
3345.6 -63.57 -13 -50.57 -78.33 -69.65 4.37 12.60 H
Midd| 4182 -62.94 -13 -49.94 -80.51 -68.54 4.85 12.60 H
adle 1672.8 -71.22 -13 -58.22 -75.93 -75.63 2.84 9.40 V
2509.2 -61.93 -13 -48.93 -71.76 -66.68 3.70 10.60 V
3345.6 -63.42 -13 -50.42 -76.99 -69.50 4.37 12.60 \
4182 -64.17 -13 -51.17 -81.88 -69.77 4.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II[(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -60.08 -13 -47.08 -79.69 -67.83 4.85 12.60 H
5640 -58.03 -13 -45.03 -81.48 -65.55 5.58 13.10 H
Midd| 7520 -57.62 -13 -44.62 -81.14 -62.36 6.56 11.30 H
adle 3760 -58.70 -13 -45.70 -79.09 -66.45 4.85 12.60 V
5640 -57.35 -13 -44.35 -81.4 -64.87 5.58 13.10 V
7520 -58.25 -13 -45.25 -81.79 -62.99 6.56 11.30 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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